Report to the Food Standards Agency

B17005 - Review of the use of irrigation water in UK

agriculture and the potential risks to food safety

November 2007



November 2007
Compiled for the Food Standards Agency by:

e Kathy Pond, Katrina Charles & Steve Pedley, Robens Centre for Public and

Environmental Health, University of Surrey



Executive Summary

The transfer of pathogens to agricultural land and crops by contaminated irrigation water
represents a significant challenge to producers, processors, and consumers since there is
an established link between the application of irrigation water containing pathogens and
increased frequency of pathogen isolation on produce, which may lead to disease in
[...]
information on transport and fate for the priority pathogens. Key conclusions are:

e The pathogens of interest are from enteric environments. The presence of cattle
and other livestock or sewage discharges within the catchment are therefore
particularly significant factors for their occurrence in irrigation water originating from

surface water and groundwater.

B17005 Review of the use of water in UK agriculture Section 1, Page 42



e Conditions for survival of pathogens in irrigation water are influenced by the type of
micro-organism, and key environmental factors such as temperature, pH, sunlight,

humidity, biofilms and microbial predation.

e On crop surfaces the most important factors that affect pathogen survival are the
type of micro-organism and leaf surface, relative humidity, moisture content (water
activity), temperature, composition of the suspending medium, light exposure and
microbial predation. Cut leaf surface may result in greater retention of pathogens.

¢ Internalisation of pathogen within a crop will generally only represent a small
proportion of those that the crop is exposed to, hence, the relative importance of
internalisation will depend on the inactivation or removal of pathogens on the
surface such as through washing. The method of irrigation is also important in
determining the rate of internalisation of pathogens within the crop. Spray irrigation

appears to result in the highest rate of internalisation.

Knowledge of pathogen characteristics can help in the design of effective barriers or

control strategies and will be discussed in terms of risk management (Chapter 5).

B17005 Review of the use of water in UK agriculture Section 1, Page 43



Table 3.10 Fate and transport of priority pathogens

Pathogen Sources Examples of Survival Tgg Isoelectric Size Modes of transmission
Reported outbreaks point
Salmonella Humans, livestock, Salmonellas the main In groundwater, 14 days 5.0-8.4 0.6 um by Contaminated food,
source of outbreaks (range 2 — 33) (John et al., (Kabir, 1977) 0.7 pum by water, or contact with
from fresh produce in ~ 2005) 2.5pum infected animals
UK at 41% (Long et (Pedley et
al., 2002) and US at al., 2006)
48% (Sivapalasingam
et al., 2004), including
outbreaks attributed to
salad, melon, fruit
juice, tomatoes and
lettuce
E. coliO157:H7 E. coli O157:H7 Apple cider, lettuce, Surface water: 7 — 19 days 5.0 (Dickie et 0.5 pum by Contaminated foods,
has been found in sprouts, carrot, (Wang et al., 1998) al., 1989) 1.0 um by primarily meat and milk,
the intestines of pineapple 2.0 um Direct contact with
healthy cattle, deer, (Sivapalasingam et al., (Pedley et animals and person-to-
goats, and sheep. 2004) and spinach al., 2006) person spread.
(2006) Waterborne
transmission reported.
Campylobacter The largest Between 1995 and Surface water: 25 min in 5.9 0.2-0.5pum Contaminated meat or
reservoir is in 2005 5 outbreaks of artifical sunlight (Obiri-Danso (Tompkinset by 0.5-5 through water
animals, probably intestinal disease et al. 2001). al., 1988) pum contaminated with the
poultry, cattle and associated with salad  Mesophilic anaerobic (Smibert, excreta of infected
sheep. were attributed to digestion of beef slurries: 1986) animals.
Campylobacter in 438.6 days (1993)
England and Wales
Norovirus Exclusively human  Washed salad, frozen  Dechlorinated water: 5.2 55-6.0 30-35 nm Primarily faecal-oral.
faeces and vomit raspberries, coleslaw, days for FCV and 18.7 days  (Goodridge (Seymour et Aerosolization of
green salads, fresh cut for MS2 at 25 °C (Allwood et et al., 2004) al., 2001) vomitus and
fruits, potato salads al., 2003). environmental and
(Seymour et al., 2001) fomite contamination
may also act as a
source of infection.
Cryptosporidium  Humans, livestock, Apple cider and green  Surface water: 40 — 100 d 2.5 (Drozd et 4-6pum Main route of infection is

companion animals
and wildlife

onion (Sivapalasingam
et al., 2004)

(Medema et al., 1997)

al., 1996)

by person-to-person
contact. Transmission
through contaminated
water is well
documented.

B17R0005 Review of the use of water in UK agriculture

Section 1, Page 44



Chapter 4 Impacts of wastewater discharges on water quality of source
waters used for irrigation

The types of water sources used for irrigation include surface water, groundwater, public
mains water, rainwater and other sources (Weatherhead, 2007). Direct reuse of water for
crop irrigation from wastewater treatment works is not normally practiced in the UK.
Therefore the relevance of the discussion in this chapter is in the discharge of wastewater

to surface water which is the primary source of irrigation water.

In the UK, around 96% of the population is connected to sewers leading to a wastewater
treatment works (WwTW), the majority of which treat the waste from 2000 people. Most of
the remainder are served by small private treatment works, cesspits or septic tanks.
These small WwTWSs and cesspits/septic tanks are located predominantly in rural areas
and are relatively likely to impact sources of irrigation water. On average each person
produces 150 litres of wastewater a day. The daily combined flow to the 9000 WwTWSs in
the UK is in the region of 11 billion litres, conveyed through about 347,000 km of sewers
(Defra, 2002). Sewers, particularly those built before 1970 also receive run off from roofs,
paved areas and roads (‘combined systems’). During times of heavy rainfall this can form

the majority of the flow within the sewerage system.

The treatment and disposal of sewage is governed by the European Council Directive
91/271/EEC concerning urban waste water treatment. The urban waste water treatment
(UWWTD) directive applies to all works treating flows above 2000 population equivalent
(pe). (CEC, 1991). The Directive specifies treatment requirements and limit values for
BOD, COD and phosphorus (for discharges to sensitive waters). It sets secondary
treatment as the normal standard, but requires tertiary treatment for works discharging to
‘sensitive areas’, generally those receiving waters that would be subject to eutrophication
in the absence of additional treatment, usually reduction in levels of nutrients. Receiving
waters potentially at risk of eutrophication include enclosed water bodies and sluggish
lowland rivers. There are no microbiological standards specified by the Directive, which is
enforced by the EA in England & Wales and SEPA in Scotland. A relatively small number
of WwTWs are provided with UV disinfection because they discharge to estuaries and
coastal areas subject to European Directives concerning bathing water and/or shellfish

waters to which microbiological standards do apply.

Treated wastewater is discharged to inland water, estuaries and the sea. The majority

(90%) of the daily 11 billion litres is discharged to inland waters (the scope of this study).

B17005 Review of the use of water in UK agriculture Section 1, Page 45



Data for the UK from 2000 show that of the 1995 agglomerations®, only 194 discharge to
coastal waters (Defra, 2002).

4.1 Wastewater treatment
Wastewater treatment works are designed to accept and pass forward to full treatment a

finite volume of sewage. As a general design objective, a treatment works will be
designed to treat in the region of three times the dry weather flow (DWF). In addition,
there will be storage at the works capable of receiving six times DWF during heavy rainfall.
In the UK, the design criterion for the volume of storage provided at WwTWs is 68 I/head
of population served. This will be sufficient to retain several hours storm water at peak
flow. As the flow to the works reduces, the retained storm water will be progressively
passed forward to receive full treatment. Sewage treatment consists of a series of unit

processes applied sequentially — preliminary, primary, secondary and tertiary treatment.

Secondary (biological) treatment is the minimum level of treatment specified by the
UWWTD, which must achieve 70% and 75% removal of BOD and COD, or limit values of
25 mg/l (upper tier 50 mg/l) and 125 mg/l (upper tier 250 mg/l), respectively.

4.1.1 Microbial Content of Wastewater
Untreated wastewater (sewage) contains microorganisms of human (and possibly animal)

faecal origin. Typical levels of indicator bacteria and pathogens in untreated domestic

wastewater are shown in Table 4.1.

Average figures are misleading. Sewage strength varies according to the time of day
(diurnal) and the amount of rainfall and/or infiltration. Changes due to diurnal variation are,
to some extent, predictable and attenuated through the treatment process and within the
receiving water. By contrast the effect of rainfall is less predictable and is likely to be
significant in terms of the delivery of microorganisms to receiving waters. Monitoring data
for a works receiving domestic sewage show that the numbers of indicators can vary by

more than two orders of magnitude (Figure 4.1).

! An agglomeration is a community of homes, shops and hospitals and certain industries which are
sufficiently concentrated for the waste water to be collected for treatment at a sewage works. With very few
exceptions, an agglomeration is the community served by a single sewerage collection network and served
by a single works, its catchment.

B17005 Review of the use of water in UK agriculture Section 1, Page 46



Table 4.1 Types and numbers of microorganisms found in untreated domestic wastewater
(Tchobanoglous et al., 1991)

Organism Concentration
Number/mL
Total coliforms 10° - 10°
Faecal coliforms 10*- 10°
Faecal streptococci 102 - 10*
Salmonellae 10° - 102
Enteric viruses 10t - 102
8.00
7.50 |
- ¢
é 7.00 -
E 6.50 + 4
3
é') 6.00 +
5.50 +
5.00

37
40
43
46

Figure 4.1 Counts of faecal coliforms in untreated domestic wastewater sampled at treatment plant
inlet (Unpublished data)

4.2 Effects of treatment on microbial quality
The primary purpose of treatment is to reduce the amount of carbonaceous material and

ammonia to a level consistent with the assimilative capacity of the receiving water.
Coincidentally this reduces the numbers of indicators and pathogens, the degree of which
is dependent on the nature of the treatment process. Reduction is the combined result of
separation of solid material (most microorganisms are associated with solids), predation,
competition from naturally occurring organisms, inactivation due to changes in pH etc.
The effect of various treatment processes on the removal or destruction of bacteria and

viruses is shown in Table 4.2 and Table 4.3.

B17005 Review of the use of water in UK agriculture Section 1, Page 47



Table 4.2 Removal or destruction of bacteria by different treatment processes (Tchobanoglous et al.,
1991)

Process % Removal
Coarse screens (0.1 - 0.2 mm) 0-5
Fine screens (0.01 - 0.1 mm) 10- 20
Grit chambers 10-25
Simple sedimentation 25-75
Chemically-aided sedimentation 40 - 80
Trickling filters 90 - 95
Activated sludge 90 - 98

Table 4.3 Removal or destruction of bacteria and viruses by different treatment processes (Feachem
et al., 1983)

Process % Removal
Faecal Salmonella Enteric

coliforms Viruses
Primary sedimentation 50 - 90 50 - 90 0-30
Trickling filter 90 - 95 90 - 95 90 - 95
Activated sludge 90 - 99 90 - 99 90 - 99
Oxidation ditch 90 - 99 90 - 99 90 - 99
Waste stabilisation pondt 4-7L0g10 ? 99.99 - 100 99.99 - 100
Lagoon 2 -6 L0gio ? 99 - 100 99 - 100

T 3 cells, 25 days minimum total retention.

Monitoring of effluent shows that levels of indicator bacteria vary with time, showing a

similar pattern to that observed in untreated wastewater (Figure 4.2).

6.50

6.00 +
5.50 +

5.00 ¢

4.50 -

4.00

Log count /100 ml

3.50 +

3.00 +

2.50

Figure 4.2 Counts of faecal coliforms in treated wastewater sampled at treatment plant outlet
(Unpublished data)

B17005 Review of the use of water in UK agriculture Section 1, Page 48



Tertiary treatment may be applied with the explicit intention of disinfection by means of UV
irradiation, chemical disinfection (chlorine, ozone) or microfiltration (MF). Concerns
regarding the formation of harmful by-products during chemical disinfection has led to
greater emphasis on the use of UV and increasingly MF, either as a tertiary stage or in
combination with a biological process in a membrane bioreactor (MBR). The effectiveness
of these technologies in reducing microbial levels further can be seen in Figure 4.3 and
Table 4.4 respectively.

6
ouvil
5 @muv 2
BUV 3
c
o 4
©
-}
5
—_ 3,
o
o
c
8 -
g 2]
14
0
FC EC ENT Cp FSP HPC

Figure 4.3 Inactivation of faecal indicators, bacteriophages and heterotrophic bacteria in an
operational wastewater UV disinfection plant. (FC, faecal coliforms; EC, E. coli; ENT, enterococci; Cp,
Clostridium perfringens; FSP, F* specific phage; HPC, heterotrophic plate count) (Moreland et al.,
1998)

Table 4.4 Removal of bacteria and viruses using microfiltration (MF) or ultrafiltration (UF) (Jacangelo
et al., 1995)

Membrane type Log removal
E. coli Ps. MS2 phage
aeruginosa

MF (a) >7.8 >8.2 <1.0
MF (b) >7.8 >8.2 <1.0
MF (c) >7.8 >8.2 <1.0
UF (a) >9.0 >8.2 1-2
UF (b) 5.6 >8.2 4.0
UF (c) 7.8 >8.2 >6.0

B17005 Review of the use of water in UK agriculture Section 1, Page 49



More recent data on the effect of several wastewater treatment processes on numbers of
faecal indicator organisms is reported by UKWIR (2003). Seventeen WwTWs in England
and Wales were monitored for a period of six months. At each site samples of preliminary
screened and secondary treated effluent were collected and analysed for total coliforms,
faecal coliforms, Enterococci and F+ RNA bacteriophage. The results are summarised in

Table 4.5 and Table 4.6.

Table 4.5 Removal of bacteria and bacteriophage by different wastewater treatment processes
(UKWIR)

Secondary treatment process Median Logp reduction rates
Total Faecal Enterococci F+ RNA
coliforms  coliforms bacteriophages

Activated sludge 1.87 2.09 1.97 2.04
Biological aerated flooded filters 1.02 1.79 1.86 ND
Chemically assisted settlement 1.61 1.09 1.16 1.01
Oxidation ditch 1.99 1.96 1.81 1.6

ND, No Data

Table 4.6 Numbers of faecal indicator organisms in treated wastewater (UKWIR, 2003)

Treatment Organism Number per 100ml
Min Max Median
Activated sludge  Total coliforms 1.67 x10° 9.8 x 10° 1.8 x 10°
Faecal coliforms 9 x 10° 3x 10° 3.1x10*
Enterococci 1x10° 6.8 x 10° 5.8 x 10°
F+ bacteriophage <1 3.6 x 10? 1.7
Chemically Total coliforms 8 x 10° 2 x 10’ 2.7 x10°
assisted
settlement
Faecal coliforms 2 x 103 3.1x 10’ 3x10°
Enterococci 8 x 107 4.7 x 10° 7.5 x10*
F+ bacteriophage <1 8.3 x 102 28.5
Biological aerated  Total coliforms 6 x 10* 2.3 x 10’ 3 x10°
flooded filters
Faecal coliforms 1.1 x 10* 5.6 x 10° 2.7 x10°
Enterococci 29x10° 6.3x10° 3.7 x 10*
F+ bacteriophage ND ND ND
Oxidation ditch Total coliforms 1.2 x 10* 3 x10° 1.4 x 10°
Faecal coliforms 3x10° 3.1 x 10’ 3x10°
Enterococci 5 x10? 8.4 x 10° 5.1 x 10*
F+ bacteriophage <1 8.1 x 102 3

ND, No Data

B17005 Review of the use of water in UK agriculture Section 1, Page 50



4.3 Other wastewater discharges to receiving waters
Not all wastewater receives full treatment before being discharged to the aquatic

environment. Flows exceeding the capacity of the treatment works (once storm storage is
exhausted) will bypass the treatment process having been subject to preliminary treatment
(screening). Numbers of faecal indicator organisms in storm water depend on a number of
factors including, antecedent weather conditions, catchment characteristics, and duration
and intensity of the rainfall event (Ellis, 2004). In general terms the microbial content of

storm water is similar to that of treated wastewater.

Combined sewer systems (i.e. those that collect rainwater) are the norm in the UK. They
are designed with overflows (combined sewer overflows — CSOs) located at strategic
points along the route of sewers. At times of increased flows due to rainfall, excess flows
are discharged through CSOs, usually to surface water. Without CSOs, surcharging will
occur resulting in flooding of premises and the wastewater treatment works. Sewage